

TEST CERTIFICATE

No. 230007996-1 of 18 April 2011

English version

Client

SHG PUR-Profile GmbH

Wecostraße 3

53783 Eitorf

Order date	11 January 2011
Date of sampling	The test material was supplied for testing by the client.
Receipt of samples	18 January 2011
Date of tests	7 April 2011

Order

Testing for "Normalentflammbarkeit" (Building Material Class B2) in line with DIN 4102-1 (May 1998).

Description/Name of test object

Knuffi® warning and protective bumper guards made of polyurethane, in various designs.

Description of test procedures applied

DIN 4102-1 (May 1998)

This Test Certificate is valid until 17 April 2016.

These test results refer solely to the test object mentioned above.

Without the permission of MPA NRW, test certificates may only be published or reproduced in their entirety and without change.

An abridged version of a test certificate is only permitted with the express permission of MPA NRW.

This Test Certificate consists of 7 pages and 1 appendix.